
+--------------------------------------------- COMPOSICION QUIMICA       ---------------------------------------------+
COLADA   ESPECIFICACIÓN             C      MN     P      S      SI     CU     CR     NI     MO     ALT    V      NB/CB  TI
118187   ASTM A-36/A-572-50         0.156  0.840  0.010  0.010  0.155  0.027  0.022  0.022  0.007  0.034  0.003  0.007  0.003
218048   ASTM A-36/A-572-50         0.153  0.870  0.017  0.010  0.224  0.020  0.015  0.020  0.007  0.035  0.003  0.009  0.004
218049   ASTM A-36/A-572-50         0.160  0.880  0.018  0.007  0.214  0.023  0.018  0.022  0.007  0.036  0.004  0.008  0.004
+--------------------------------------------- PRUEBAS AL PRODUCTO       ---------------------------------------------+
COLADA          NO.PAQUETE      L.ELASTICO      R.TENSION       %ELON.
118187          261113861A      58.492(KSI)     72.479(KSI)     24(%)
118187          261113862A      56.206(KSI)     72.152(KSI)     27(%)
118187          261116109A      58.492(KSI)     72.479(KSI)     24(%)
218048          261113968A      70.646(KSI)     77.939(KSI)     27(%)
218048          261113969A      71.591(KSI)     79.343(KSI)     26(%)
218048          261116097A      59.604(KSI)     74.244(KSI)     27(%)
218048          261116098A      60.743(KSI)     76.127(KSI)     26(%)
218049          261113859A      57.107(KSI)     71.450(KSI)     24(%)
218049          261113860A      60.381(KSI)     72.509(KSI)     26(%)
218049          261113954A      72.536(KSI)     79.403(KSI)     25(%)
218049          261113955A      70.017(KSI)     79.150(KSI)     25(%)
218049          261116104A      57.107(KSI)     71.450(KSI)     24(%)
+--------------------------------------------- PRODUCTO EMBARCADO       ---------------------------------------------+
COLADA          NO.PAQUETE      NO.PZAS.     PERALTE(Plg. PATIN(Plg.)  LARGO(m)     PESO(Kg/mt)     PED.CLIENTE     PEDIDO
118187          261116109A      15           8.0000       5.2500       12.2000      31.248          11137           0000510184
218048          261116104A      15           8.0000       5.2500       12.2000      31.248          11137           0000510184
218049          261116104A      15           8.0000       5.2500       12.2000      31.248          11137           0000510184
218049          261116105A      15           8.0000       5.2500       12.2000      31.248          11137           0000510184
218049          261116106A      15           8.0000       5.2500       12.2000      31.248          11137           0000510184
218049          261116107A      15           8.0000       5.2500       12.2000      31.248          11137           0000510184
218049          261116108A      15           8.0000       5.2500       12.2000      31.248          11137           0000510184
218049          261116109A      15           8.0000       5.2500       12.2000      31.248          11137           0000510184
COLADA          NO.PAQUETE      PARTIDA      ENTREGA
118187          261116109A      000020       1001550414
218048          261116104A      000020       1001550414
218049          261116104A      000020       1001550414
218049          261116105A      000020       1001550414
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+--------------------------------------------- PRODUCTO EMBARCADO       ---------------------------------------------+
COLADA          NO.PAQUETE      PARTIDA      ENTREGA
218049          261116106A      000020       1001550414
218049          261116107A      000020       1001550414
218049          261116108A      000020       1001550414
218049          261116109A      000020       1001550414
+---------------------------------------------       FIN DE DATOS       ---------------------------------------------+
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